


SpringerBriefs in Molecular Science

Green Chemistry for Sustainability

Series Editor

Sanjay K. Sharma

For further volumes:
http://www.springer.com/series/10045

http://www.springer.com/series/10045


Giusy Lofrano
Editor

Green Technologies
for Wastewater
Treatment

Energy Recovery and Emerging
Compounds Removal

123



Giusy Lofrano
Department of Civil Engineering
University of Salerno
via ponte don Melillo
84084 Fisciano
Salerno
Italy

ISSN 2191-5407 e-ISSN 2191-5415
ISBN 978-94-007-1429-8 e-ISBN 978-94-007-1430-4
DOI 10.1007/978-94-007-1430-4
Springer Dordrecht Heidelberg New York London

Library of Congress Control Number: 2012934575

� The Author(s) 2012
This work is subject to copyright. All rights are reserved by the Publisher, whether the whole or part of
[...]
e-mail: g.defeo@unisa.it

S. De Gisi
Via Contrada Santissimo 35, 83042 Atripalda (AV), Italy
e-mail: sdegisi@unisa.it

M. Galasso
Bierrechimica S.r.l., Via Canfora, 59/61,
84084 Fisciano (SA), Italy
e-mail: mauriziogalasso@bierrechimica.it

G. Lofrano (ed.), Green Technologies for Wastewater Treatment,
SpringerBriefs in Green Chemistry for Sustainability,
DOI: 10.1007/978-94-007-1430-4_1, � De Feo, De Gisi, Galasso 2012

1



Keywords CAPS � CEPT � Economical analysis � Sludge management system �
Urban wastewater

1.1 Introduction

Chemically Assisted Primary Sedimentation (CAPS) or Chemically Enhanced
Primary Treatment (CEPT) consists of adding chemicals in order to increase the
coagulation, flocculation and sedimentation of raw urban wastewater. The CAPS
process can be developed in order to improve the efficacy of primary sedimen-
tation as well as avoid any interference with biological treatment processes. The
removal percentages, due to the CAPS application on urban wastewater, are
between 60 and 90% of the total suspended solids (TSS), 40–80% of the 5-day
biochemical oxygen demand (BOD5), 30–70% of the chemical oxygen demand
(COD), 65–95% of the phosphorus, and 80–90% of bacteria [1, 2]. On the other
hand, simple primary sedimentation may remove between 50–70% of TSS,
25–40% of BOD5, 5–10% of phosphorus, and 50–60% of pathogens [1, 2].

CAPS is not an innovative process but it allows the energy optimisation of a
large wastewater treatment plant as well as it makes possible to consider the
wastewater as a possible resource (see Table 1.1).

The increase in production of primary sludge obtained in the CAPS process
generates a major production of biogas in anaerobic digestion and therefore a
lower energy demand. In addition, the use of organic coagulants (such as chitosan)
at affordable cost is the most interesting aspect for the implementation of CAPS.
The primary sludge produced has a higher content of organic substances (in terms
of dry) and, thus, a potential energy greater than in the case of the primary natural
sedimentation. In addition, the nonuse of metal coagulants (such as ferric chloride,
aluminium sulphate, etc.) prevents damages to the biological processes of the
anaerobic digestion.

The application of CAPS is particularly suitable as a technique for the
upgrading of urban wastewater treatment plants (UWWTPs). In fact, CAPS does
not require any further significant structural intervention. The optimal require-
ments for its application in a UWWTP are the presence of both a primary sedi-
mentation tank and a sludge anaerobic digestion basin. In general, the application
of CAPS may be useful in the following situations:

• in a UWWTP where the activated sludge process is designed with a high load
(Food/Microorganisms ratio)

• in a UWWTP subject to a strong seasonal variation of the inlet hydraulic and
organic load, typical of coastal regions [3, 4]

• in a UWWTP potentially affected by management problems in presence of
industrial wastewater (e.g., synthetic and natural tannins in the studied WWTP).

2 G. De Feo et al.



The aim of this contribution is to emphasise the role of the chemically assisted
primary sedimentation as a green chemistry option available in a UWWTP.
In particular, a specific aim of the chapter is to focus the attention on the energetic
importance of CAPS due to its capacity to increase the production of the primary
sludge and consequently the energy production with an anaerobic digestion
treating separately primary and secondary sludge. First of all, the manuscript
presents the CAPS as a green technology as well as discusses the major advantages
deriving from its application in a UWWTP. Secondarily, the energetic conve-
nience of the application of CAPS is discussed by means of the presentation of a
paradigmatic case study containing economic evaluations, as well.

1.2 CAPS as a Green Technology

The advantages of the application of the CAPS process are in the production of
primary sludge with a subsequent increase in the production of biological gas from
the anaerobic digestion phase [5, 6] as well as the reduction of the food/micro-
organisms ratio (F/M) with the subsequent reducing of the energy costs for the
activated sludge process. The improvement of both the chemical characteristics of
the secondary (biological) sludge (with its possible reuse in agriculture) and final
effluent quality (due to a smaller production of non-settleable solids) are further
advantages [7, 8]. Disadvantages are related to the pH alteration with possible
damage to the activity of the microorganisms in the biological stage, the chemicals
costs as well as a slight complication of the process scheme [2, 9, 10]. Moreover,
the greater COD reduction in the primary sedimentation may have negative effects
on nitrogen removal, but this aspect is site-specific. In fact, it depends by the value
of the compliance limit as well as the COD/TKN ratio in the wastewater (TKN,
Total Kjeldahl Nitrogen).

The success of the CAPS application in UWWTPs depends on the particles size
distribution of COD and their related biodegradability.

Table 1.1 Current aspects of chemically assisted primary sedimentation process

Main aspects Sub-objectives

Energy efficiency in urban wastewater
treatment plant

Changing of WWTP flow chart with the introduction
of innovative and/or consolidated processes;

Improving energy performance of electro-mechanical
equipment (i.e., pumps)

Wastewater as a possible resource Increasing biogas production in the anaerobic digestion
of primary sludge

Possible reuse of biological sludge (secondary sludge)
in agriculture

Possible reuse of treated wastewater

1 Chemically Assisted Primary Sedimentation 3



In relation to the particle size distribution of COD, Marani et al. [5] and Ra-
madori et al. [6] carried out a study on the Roma-Nord sewage treatment plant in
Italy (780,000 equivalent inhabitants; 354,000 m3/d), showing that the COD in
sewage is predominantly associated with settleable and supra-colloidal particles,
with each size range including about 40% of total COD. These results are
comparable to other findings present in literature and related to European cases
[11–16]. According to Odegaard’s studies [9] about 25% of COD was related to
particles with a size \0.08 lm, 15% of COD was found to be appearing as col-
loidal (0.08–1.0 lm), about 25% as supra-colloidal (1.0–100 lm) and about 35%
as settleable ([100 lm) particles.

In relation to the biodegradability of different size fractions, a large fraction of
COD associated with supra-colloidal particles is characterised by slow degradability
[5, 6]. This result suggests that, the elimination of slowly degradable particles

Table 1.2 Examples of effluents treated by means of a coagulation/flocculation process using
chitosan––Reprinted from Ref. [18] with kind permission of Elsevier

Effluent Reference(s)a

Food, seafood and fish processing
wastes

Bough (1975); Bough (1976); No and Meyers (1989);
Guerrero et al. (1998); Savant and Torres (2000);
Fernandez and Fox (1997)

Wastewater from milk processing
plant

Chi and Cheng (2006)

Brewery wastewater Cheng et al. (2005)
Surimi wash water Wibowo et al. (2007); Savant and Torres (2003)
Inorganic suspensions (bentonite,

kaolinite)
Roussy et al. (2005); Roussy et al. (2005);

Roussy et al. (2004); Huang and Chen (1996);
Divakaran and Pillai (2004)

Bacterial suspensions Xie et al. (2002); Strand et al. (2001); Strand et al.
(2003)

Effluents containing humic
substances

Bratskaya et al. (2002); Bratskaya et al. (2004)

Effluents containing dyes Guibal et al. (2006); Guibal and Roussy (2007)
Pulp and paper mill wastewater Rodrigues et al. (2008); Wang et al. (2007);

Chen et al. (2006), Sanghi and Bhattacharya (2005);
Ganjidoust et al. (1997)

Olive oil wastewater Ahmad et al. (2006); Ahmad et al. (2004); Meyssami
and Kasaeian (2005); Rizzo et al. (2008)

Oil-in-water emulsions Bratskaya et al. (2006)
Aquaculture wastewater Chung (2006)
Effluent containing metal ions Gamage and Shahidi (2007); Assaad et al. (2007);

Wu et al. (2008)
Effluent containing phenol

derivatives
Wada et al. (1995)

Partially purified sewage Zeng et al. (2008)
Brackish water Divakaran and Pillai (2002)
Raw drinking water Rizzo et al. (2008)

a All references cited are reported in Ref. [18]

4 G. De Feo et al.



prior to the aerobic biological treatment promotes a more effective utilisation of the
biological treatment capacity [5, 6]. Moreover, Mininni et al. [8] highlighted the
convenience of separating primary sludge from the secondary one before treatment
and disposal. In fact, as it is well known, primary and secondary sludges have
different physical properties: primary sludge can be thickened, digested and
mechanically dewatered much better than its mixture with the secondary sludge [17].

Moreover secondary sludge, if treated separately from the primary sludge, may
be used directly in agriculture (considering its relatively high content of nitrogen
and phosphorus as well as negligible presence of pathogens and micropollutants).
Primary sludge may be incinerated after the typical operating sequence of gravity
thickening, anaerobic digestion and mechanical dewatering. In the light of the
above considerations, the application of CAPS to a sewage treatment plant with a
capacity between 100,000 and 500,000 equivalent inhabitants can be based on a
sludge management system with the separation of the treatment and disposal of the
primary and secondary sludge.

The use of organic coagulants in place of conventional coagulants, such as metal
salts, is another interesting aspect of CAPS. Since the primary sludge produced with
CAPS has a dry content of organic matter higher than that of inorganic coagulants, a
greater production of biogas can be obtained. Numerous examples of using organic
coagulants in the fields of wastewater treatment and drinking water are present in the
literature. As matter offact, Table 1.2 shows the fields of application of chitosan, one
of the most used organic coagulants, according to the most recent literature. Chitosan
is a partially deacetylated polymer obtained from the alkaline deacetylation of chitin,
a biopolymer extracted from shellfish sources. It has received a great deal of attention
in the last decades in water treatment processes for the removal of particulate and
dissolved contaminants. However, at present, the application of chitosan and other
organic coagulants in commerce is limited by the high cost.

In the light of both the sustainable development paradigm and energetic
shortage world crisis, a paradigmatic case study is shown in the next paragraph in
order to emphasise the environmental convenience in using a chemically assisted
primary sedimentation process in a urban wastewater treatment plant as a green
chemistry option.

1.3 A Paradigmatic Case Study

1.3.1 Case Study Materials and Methods

1.3.1.1 The Wastewater Treatment Plant Under Study

The wastewater treatment plant under study is situated in the city of Avellino, in
Southern Italy, in the Campania region. It had an organic load corresponding to
around 140,000 equivalent inhabitants with a specific production of BOD5 equal to

1 Chemically Assisted Primary Sedimentation 5



60 gBOD5/inhabitant/d. The scheme of the plant included the following units for the
treatment of the inlet urban wastewater (Fig. 1.1): bar screens, grit chamber,
primary settling tank, denitrification, oxidation/nitrification tank, secondary set-
tling tank, submerged biological filter (BFs) and disinfection.

While, the sludge treatment scheme included the following units: gravity thick-
ener tank, anaerobic sludge digestion tank, chemical conditioning and sludge
dewatering with centrifuge and belt-filter press. The sludge management system of
the considered WWTP is based on a mixture of primary and secondary sludge
entering the sludge line. While, as stated above, two hypothesis were considered in
this paper (Fig. 1.2): combined treatment (anaerobic digestion) and traditional dis-
posal of the primary and secondary sludge (Fig. 1.2a); anaerobic digestion of the
primary sludge and direct reuse of the secondary sludge in agriculture (Fig. 1.2b).
The knowledge of the two flow charts is important in order to correctly understand
the results of the mass balance successively presented and discussed.

1.3.1.2 Analytical Methods and Inlet Wastewater Characteristics

The chemical–physical characterisation of the inlet raw wastewater was carried out
according to Standard Methods [19]. A series of laboratory analysis were
conducted in the period from May to December 2005 in relation to the largest
hydraulic and organic daily loads (Table 1.3).

1.3.1.3 Phases of the Experimentation

The experimental activity was developed according to the following phases:

• analysis of the literature dealt with CAPS as well as data regarding the WWTP
under study

1

2 3 4 5 6

7

8

9

10

11

12

13

1

2

Inlet wastewater
Bar screens

3 Grit chamber

4 Primary settling tank
5 Denitrification
6 Oxidation / Nitrification tank

7 Secondary settling tank
8 Biofiltration (BFs)
9 Return activated sludge

Secondary activated sludge10

Primary sludge
Disinfection 

11

12

Effluent13

Fig. 1.1 Water processing flow diagram considered in this study

6 G. De Feo et al.



• jar tests on the inlet raw wastewater in order to evaluate the behaviour of eight
coagulants (aluminium sulphate, Ecofloc 614, Ecofloc 616, Ecofloc CP, Ecofloc
SA7, ferric chloride, polyaluminum chloride (PACl), and sodium aluminate) for
five fixed doses (10, 20, 30, 40 and 50 mg/L) with 0.1 mg/L of an anionic
polyelectrolyte

14 15

16

17

18

19

20
21

22

22

23

14

15

Primary and secondary sludge
Gravity thickener tank

16 Sludge
17 Anaerobic sludge digestion tank
18 Stabilized sludge

19

20

Chemical conditioning
Dewatering with centrifuge and belt-filter press

21 Dewatered biosolids flow to disposal 
Underflow to plant influent
Biogas to gasometer

23

22

23

(a) 

24 25

27

28

30

32

33

35

34

26

29

24

25

Primary sludge

Gravity thickener tank

26

27

28

29

30

31 Gasometer

31

32

33

36 25

37

26

34

38

35

Secondary sludge36

37

38

Underflow to plant influent

Primary thickened sludge

Anaerobic sludge digestion tank

Biogas to gasometer

Stabilized primary sludge

Chemical conditioning

Dewatering with centrifuge and belt-filter press

Underflow to plant influent

Dewatered biosolids flow to disposal 

Secondary thickened sludge

Sludge for agricultural utilisation

(b) 

Fig. 1.2 Solid processing flow diagram considered in this study: a combined treatment
(anaerobic digestion) and traditional disposal of the primary and secondary sludge; b anaerobic
digestion of the primary sludge and direct reuse of the secondary sludge in agriculture

1 Chemically Assisted Primary Sedimentation 7



• selection of the best coagulant and the relative dosage with the application of a
‘‘practical multi-criteria procedure’’

• chemical–physical characterisation of natural sludge and CAPS sludge, using
the coagulant chosen in the previously phase

• data processing
• verification of the economical applicability of CAPS (with 40 mg/L of Ecofloc

CP and 0.1 mg/L of anionic polyelectrolyte) to the WWTP under study and
comparison of the results obtained with those without the application of CAPS.

1.3.1.4 Choice of the Best Coagulant and its Relative Dosage

In order to upgrade the conventional primary treatment unit to a CAPS facility,
a chemical coagulant must be added as well as an optional flocculent, as shown in
Fig. 1.3. A series of jar tests had to be carried out in order to determine which
coagulant was the most suitable for the CAPS of raw wastewater [1].

Eight coagulants were evaluated: aluminium sulphate, Ecofloc 614, Ecofloc
616, Ecofloc CP, Ecofloc SA7, ferric chloride, polyaluminum chloride (PACl), and
sodium aluminate. The coagulants were evaluated at doses of 10, 20, 30, 40 and